
Replacement parts list Ceratherm 600-3
Valid from 01/01/2020

Pos. Description Comments Minimum order 
quantity

Item number € 
Per order quantity 

(excl. VAT) 

1 Casing Included 2 x Pos. 2 and 1 x Pos. 4 ! 1 pc. 521-7198-3 64.90

2 Warning label 2 pcs. 521-GF2704.07N 9.90

3 Mounting screw (casing) M5 x 8 / Eco-fix / T25 12 pcs. 521-817232-3 13.80

4 Spacer sleeve (casing) 7.0 x 5.0 x 4.0mm, Set of 6 pieces 2 Sets 521-70040100.10 13.80

5 Ceramic heating element FSL/2 600W With mounting brackets 1 pc. 521-75.3012.S2-3 246.60

6 Chassis 1 pc. 521-B1170-3 244.00

7 Reflector 1 pc. 521-B1171-3 61.50

8 Protection bar With circlip 2 pcs. 521-A1147.01 21.70

9 Mounting bolt (Reflector) 4 pcs. 521-A1148A 40.20

10 Mounting screw (Reflector) KA 40 x 12 / WN 1411 / PH2 12 pcs. 521-832448 13.80

11 Handle 2 pcs. 521-A1146A 55.70

12 Mounting screw (Handle) SS M4 x 12 Inbus 2.5 12 pcs. 521-831013A2 13.80

13 Cable holder 12 pcs. 521-5004.99-3 13.80

14 LED-holder 1 pc. 521-B1180-3 11.50

15 LED-centering plate 1 pc. 521-B1181-3 3.60

16 Mounting screw (LED) M3 x 12 / T10 12 pcs. 521-867316-3 13.80

17 Spacer sleeve 5.5 x 3.5 x 2mm 12 pcs. 521-B5.73.028-3 13.80

18 Locknut M3 / SW 5.5 12 pcs. 521-861004-3 13.80

19 Locknut M4  / SW 7.0 12 pcs. 521-861006-3 13.80

20 LED-light Special version 1 pc. 521-LED-CT-3 51.90

21 LED-base With connecting wires 1 pc. 521-954001-3 7.60

22 Powerboard
Complete with mains filter, plug, main switch 
and CPU connection cable

1 pc. 521-PB-CT-3-D1 336.60

23 Mounting screw (unit socket) M3 x 8 / T10 12 pcs. 521-867314-3 13.80

24 Spacer sleeve (Powerboard) 5.5 x 3.5 x 10.0mm 12 pcs. 521-B5.73.108-3 13.80

25 CPU-Board Complete with keys and indicators 1 pc. 521-CPU-CT-3-B1 394.10

26 Front panel "CERATHERM" Complete with Front cover 1 pc. 521-FP-CT-3 59.30

27 Front panel "ISOTHERM" Complete with Front cover 1 pc. 521-FP-IT-3 59.30

28 Spacer sleeve (Front panel) 5.5 x 3.5 x 7mm 12 pcs. 521- B5.73.078-3 13.80

29 Mounting screw (Front panel) SS M3 x 6 / T10 12 pcs. 521-865651-3 13.80

30 Potential equalisation connector
Complete with bolt, PE-washer, lock washer 
and nut M6

1 pc. 521-POAG-CT-3 5.60

31 Fuse (unit socket) 3.15 AT (5 x 20mm) FST 10 pcs. 521-533599 6.60

32 Fuse (powerboard) 800 mAT (5 x 20mm) FST 10 pcs. 521-533483 6.60

33 Insulating tube 1 m 521-502735-3 8.70

34 Reflector frame "ISOTHERM" 1 pc. 521-0210072 27.70

35 Power cord (CH) Length 2.5m (3 x 1.0mm2) 1 pc. 099-902312909 15.20

36 Power cord Schuko (EU) Length 2.5m (3 x 1.0mm2) 1 pc. 099-900346909 15.20

13.323.C_Preisliste_Ersatzteile_Ceratherm_600_3_Euro_EN_ab_01_2020                                                           NUFER MEDICAL AG / 05.12.2019 / DU Seite 1/2



Valid from 01/01/2020

Pos. Description Comments Minimum order 
quantity

Item number € 
Per order quantity 

(excl. VAT) 

37
Castor to mobile stand, antistatic, without 
brake

1 pc. 523-20701 24.00

38 Castor to mobile stand, with brake 1 pc. 523-20702 15.00

39
Hinge cover for spring balanced arm, 
inside

1 pc. 523-93008194 8.10

40
Hinge cover for spring balanced arm, 
outside (two-part)

1 pc. 523-93008031 43.20

41 Cover cap for double hinged arm 1 pc. 523-93008195 5.40

42 Slip ring M for double hinged arm 1 pc. 523-SLIPRING-M 48.60

43 Slip ring F for double hinged arm 1 pc. 523-SLIPRING-F 48.60

44
Retaining ring for hinge axis                        
(Ø 8mm, DIN 471)

12 pcs. 050-302589 14.40

45
Retaining ring for central axis                  
(Ø 35mm, DIN 471)

12 pcs. 050-302593 21.60

46
Mounting screw for cover cap (cross-
recess countersunk head screw, form H, 
M3x12, DIN 965 A)

12 pcs. 050-146163 13.80

47
Mounting screw for wall bracket cover 
(cross-recess countersunk head screw, 
form H, M3x6, DIN 965 A)

12 pcs. 050-140371 13.80

Spare parts for Ceratherm accessories

13.323.C_Preisliste_Ersatzteile_Ceratherm_600_3_Euro_EN_ab_01_2020                                                           NUFER MEDICAL AG / 05.12.2019 / DU Seite 2/2


